FCC ID:2AAUI-MONDOCLASSIC

Appendix for 5G WIFI
Test Report No.:CTL2207053063-WF02

Appendix A: Emission Bandwidth

Test Result
TestMode Antenna Channel 26db EBW [MHZz] FL[MHZz] FH[MHZ] Limit{MHZz] Verdict

Ant1 5180 19.920 5170.400 5190.320 - PASS

Ant2 5180 19.520 5170.560 5190.080 - PASS

Ant1 5200 19.680 5190.480 5210.160 - PASS

Ant2 5200 19.800 5190.440 5210.240 - PASS

Ant1 5240 20.960 5229.760 5250.720 -— PASS

Ant2 5240 23.240 5228.240 5251.480 -— PASS

1A Ant1 5745 19.880 5735.400 5755.280 -— PASS
Ant2 5745 19.840 5735.480 5755.320 -— PASS

Ant1 5785 20.080 5775.320 5795.400 -— PASS

Ant2 5785 19.760 5775.520 5795.280 -— PASS

Ant1 5825 19.680 5815.480 5835.160 - PASS

Ant2 5825 21.360 5814.400 5835.760 - PASS

Ant1 5180 20.160 5170.320 5190.480 -— PASS

Ant2 5180 20.680 5169.840 5190.520 -— PASS

Ant1 5200 20.960 5189.880 5210.840 -— PASS

Ant2 5200 21.120 5189.800 5210.920 -— PASS

Ant1 5240 21.200 5229.360 5250.560 - PASS

1IN20SISO Ant2 5240 19.960 5230.400 5250.360 - PASS
Ant1 5745 19.960 5735.400 5755.360 - PASS

Ant2 5745 20.240 5735.280 5755.520 - PASS

Ant1 5785 20.040 5775.320 5795.360 - PASS

Ant2 5785 21.920 5774.200 5796.120 - PASS

Ant1 5825 20.360 5814.880 5835.240 -— PASS

Ant2 5825 20.160 5815.320 5835.480 -— PASS

Ant1 5190 42.560 5168.960 5211.520 -— PASS

Ant2 5190 41.280 5169.520 5210.800 -— PASS

Ant1 5230 41.760 5209.520 5251.280 -— PASS

1IN40SISO Ant2 5230 42.400 5209.280 5251.680 -— PASS
Ant1 5755 41.280 5734.360 5775.640 -— PASS

Ant2 5755 41.280 5734.600 5775.880 - PASS

Ant1 5795 41.120 5774.600 5815.720 -— PASS

Ant2 5795 40.400 5775.160 5815.560 - PASS
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Ant1 5180 20.400 5170.200 5190.600 -— PASS
Ant2 5180 19.920 5170.440 5190.360 -— PASS
Ant1 5200 21.200 5189.680 5210.880 -— PASS
Ant2 5200 25.840 5186.800 5212.640 - PASS
Ant1 5240 20.160 5230.320 5250.480 - PASS
1MAC20SISO Ant2 5240 25.440 5226.840 5252.280 -— PASS
Ant1 5745 20.120 5735.320 5755.440 -— PASS
Ant2 5745 20.200 5735.280 5755.480 -— PASS
Ant1 5785 20.160 5775.360 5795.520 -— PASS
Ant2 5785 20.320 5775.320 5795.640 - PASS
Ant1 5825 20.040 5815.320 5835.360 - PASS
Ant2 5825 20.320 5815.120 5835.440 - PASS
Ant1 5190 40.960 5170.000 5210.960 - PASS
Ant2 5190 40.880 5170.000 5210.880 - PASS
Ant1 5230 41.520 5209.680 5251.200 - PASS
1AC40SISO Ant2 5230 40.640 5209.760 5250.400 -— PASS
Ant1 5755 41.200 5734.440 5775.640 -— PASS
Ant2 5755 40.320 5735.240 5775.560 -— PASS
Ant1 5795 40.640 5775.000 5815.640 -— PASS
Ant2 5795 41.040 5774.920 5815.960 -— PASS
Ant1 5210 82.880 5169.040 5251.920 -— PASS
1ACB0SISO Ant2 5210 81.760 5169.520 5251.280 -— PASS
Ant1 5775 82.720 5733.560 5816.280 -— PASS
Ant2 5775 81.920 5734.200 5816.120 -— PASS
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Test Graphs
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o Keysight Spectrum Anahyzer - Swept A
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Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
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#VBW 620 kHz Sweep 1.000 ms (1001 pts)
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o Keysight Spectrum Anahyzer - Swept A
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[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.745000000 GHz

PNO: Fast -

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 620 kHz

™ Trig: Free Run

Aoy
#Avg Type: RMS
Avg[Hold: 314/500
HAtten: 30 6B

Center Freq|
5.745000000 GHz|

StartFreq
6.726000000 GHz|

Stop Freq

5765000000 GHz!
Span 40.00 MHz

Sweep 1.000 ms (1001 pts)

691 dBm
-3.261dBm |
0,163 dB

11A_Ant2_5745
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o Keysight Spectrum Anahyzer - Swept A
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o Keysight Spectrum Anahyzer - Swept A
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o Keysight Spectrum Anahyzer - Swept A
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o Keysight Spectrum Anahyzer - Swept A
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[ Feysight Spectrum Analyzer - Swep S4
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o Keysight Spectrum Anahyzer - Swept A
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Center Freq 5.785000000 GHz #Avg Type: RMS
'PNO: Fast = Trig: FreeRun AvglHold: 314/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm
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StartFreq
6.7656000000 GHz|

StopFreq

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

77420 GHz|  -30.757 dBm
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[ Feysight Spectrum Analyzer - Swept 54
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o Keysight Spectrum Anahyzer - Swept A
AL

k. 5 SEPULSH Y] s

Center Freq 5.190000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 312500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

bt i
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[ Feysight Spectrum Analyzer - Swept 54
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o Keysight Spectrum Anahyzer - Swept A
AL
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o Keysight Spectrum Anahyzer - Swept A
AL
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Center Freq 5.230000000 GHz #Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 313/600
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

9,128 dBm
2492 dBm
0720 dB

Center Freq|
5.230000000 GHz|

StartFreq
65.180000000 GHz|

StopFreq
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[ Feysight Spectrum Analyzer - Swept 54
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Center Freq 5.755000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 315/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Lt

Center 5.75500 GHz i Span 80.00 MHz
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)
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5740 36 GHz 47
41,28 MHz

Center Freq|
5.755000000 GHz!

StartFreq
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Stop Freq
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o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.755000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 312500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

|
Lt

Center 5.75500 GHz ] Span 80.00 MHz
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

73460 GHz| 31,867 dBm
673966 GHz| 5115 dBm
41,28 MHz (A} 1,083 dB

Center Freq|
5,766000000 GHz|

StartFreq
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o Keysight Spectrum Anahyzer - Swept A
AL

[T Freq 5.795000000 GHz
PHO: Fasi - 11ig: FreeRun
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 1.2 MHz

b ALISN AT
#Avg Type: RMS
Avg|Hold: 315/500

AMKr

Sweep 1.000 ms (1001 pts)

J7T460GHz|  -33.783dBm
§.780 68 GHz | -4.879 dBm
41,12 MHz| (A} 2457 dB

Center Freq|
5,795000000 GHz|

StartFreq
65.755000000 GHz|

StopFreq

11N40SISO_Ant1_5795

[ Feysight Spectrum Analyzer - Swept 54

LR d

Center Freq 5.795000000 GHz .
PNe: Tast -» Trig: Free Run
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 1.2 MHz

Aoy
#Avg Type: RMS
AvglHold: 314/500

‘Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

— 577516GHz. _ -30.841dBm
5782 12 GHz 4, 1“.4513193&!{!1 L

Center Freq|
5.795000000 GHz!

StartFreq

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.180000000 GHz
PNO: Fasi ~— 17ig- Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 620 kHz

A6 ATO])
#Avg Type: RMS
AvglHold: 313500

0.40 MHZ
-0.040 dB|

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

Center Freq|
5180000000 GHz|

StartFreq
5.160000000 GHz|

StopFreq
5200000000 GHz|

CFStep

11AC20SISO_Ant1_5180
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o Keysight Spectrum Anahyzer - Swept A
AL

k. 5 SEPULSH Y] s
Center Freq 5.180000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 314/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB AMKr
Ref 20.00 dBm

Center Freq|
5180000000 GHz|

StartFreq
5.160000000 GHz|

StopFreq
5200000000 GHz|

Span 40.00 MHz CF Step
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

A7044GHz|  -30.719dBm
§18252GHz| 5117 dBm
19.92 MHz[ (A} -0.457 dB

[ Feysight Spectrum Analyzer - Swept 54

e Rl U Il Y N

Center Freq 5.200000000 GHz . #Avg Type: RMS
PNO: Fast ~»+ 1rig: Free Run AvglHald: 313/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5200000000 GHz!

StartFreq
5.180000000 GHz|

Stop Freq
5220000000 GHz|

Center 5.20000 GHz i Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

-28.826 dBm
-1.899 dBm |
0,309 dB

11AC20SISO_Ant1_5200

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.200000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 318/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB

5.84 MHZ
Ref 20.00 dBm 1

250 dB|

Center Freq|
5200000000 GHz|

StartFreq

Center 5.20000 GHz ] Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)
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o Keysight Spectrum Anahyzer - Swept A
AL

2 g SEPULGH I
Center Freq 5.240000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 311/500
\FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.240000000 GHz|

StartFreq
5.220000000 GHz|

StopFreq
5260000000 GHz|

CFStep
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

23032 GHz|  -32.590 dBm
§23288CHz|  -5.325dBm
20.16 MHz (A} 0693 dB

[ Feysight Spectrum Analyzer - Swept 54

e Rl U Il Y N
Center Freq 5.240000000 GHz . #Avg Type: RMS
PNO: Fast ~»+ 1rig: Free Run AvglHald: 313/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5240000000 GHz!

StartFreq
5.220000000 GHz|

Stop Freq
5260000000 GHz|

Center 5.24000 GHz i Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.745000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 311/500
\FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,745000000 GHz|

|

StartFreq
65.726000000 GHz|

StopFreq
5.765000000 GHz|

Span 40.00 MHz CF Step
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

 573532GHz|  -32605dBm
§73792CGHz|  5.096 dBm
2012 MHz/(A)  -1.051dB

11AC20SISO_Ant1_5745
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FCC ID:2AAUI-MONDOCLASSIC

e Kieysaght Spectrum Anahyze - Swept SA
Center Freq 5.745000000 GHz #Avg Type: RMS

PO Fast ~— 11ig: Free Run AvglHold: 312500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,745000000 GHz|

StartFreq
65.726000000 GHz|

StopFreq
5.765000000 GHz|

Span 40.00 MHz CF Step
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

73528 GHz|  -31.174 dBm
§73792GHz|  -4.810dBm
2020 MHz/{A)  -0.949dB

[ Feysight Spectrum Analyzer - Swep S4

o AL i LG
Center Freq 5.785000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 314/500

IFGain-Low #Atten: 30 0B

Ref Offset 1 dB
Ref 20.00 dBm ) ) ) - -1.105 dB

Center Freq|
5.785000000 GHz!

StartFreq
6.765000000 GHz|

Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

577536 GHz.  -33.743dBm
5.787 92 GHz -T456 dBm |
2016 MHz -1.105dB

[ Fiepsght Spestrum Analyzes - Swept 54
AL H

2 g Yy .
Center Freq 5.785000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 317/600
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,785000000 GHz|

|

StartFreq
6.7656000000 GHz|

StopFreq
5805000000 GHz/

Span 40.00 MHz CF Step
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

775 32 GHz| -33.945 dBm|
§.777 92 GHz| -1.359 dBm
2032 MHz (A)  -1443dB

11AC20SISO_Ant2_5785
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FCC ID:2AAUI-MONDOCLASSIC

o Keysight Spectrum Anahyzer - Swept A
AL

2 g SEPULGH I
Center Freq 5.825000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 311/500
\FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5826000000 GHz|

StartFreq
5.805000000 GHz|

StopFreq

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

FIT -35.652 dBm

[ Keysight Spectrum Analer - Swept S4

LR 0 1T Y "
Center Freq 5.825000000 GHz : #Avg Type: RMS
PNO: Fast ~»+ 1rig: Free Run AvglHald: 311/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5825000000 GHz|

StartFreq
5.805000000 GHz|

StopFreq

5,845000000 GHz|
Span 40.00 MHz

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

11AC20SISO_Ant2_5825

e Kieysaght Spectrum Anahyze - Swept SA
Center Freq 5.190000000 GHz #Avg Type: RMS

PNO: Fast ~#— 17ig: Free Run Avg[Hold: 314/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5190000000 GHz|

StartFreq|
A 5.150000000 GHz,

StopFreq
5230000000 GHz|

Span 80.00 MHz CF Step
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

9
0247 dB

11AC40SISO_Ant1_5190
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FCC ID:2AAUI-MONDOCLASSIC

o Keysight Spectrum Anahyzer - Swept A
AL

1 F SE PULGE T\ ALIGH AUTTO/NO W

Center Freq 5.190000000 GHz #Avg Type: RMS
'PNO: Fast = Trig: FreeRun AvglHold: 314/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5190000000 GHz|

StartFreq

#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

17000 GHz|  -33.768 dBm
517440 GHz| 5207 dBm
40,88 MHz (A} 2,388 dB

11AC40SISO_Ant2_5190

[ Feysight Spectrum Analyzer - Swept 54

LR 0 1T Y "
Center Freq 5.230000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 314/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5230000000 GHz!

StartFreq
5.190000000 GHz|

Stop Freq
5270000000 GHz|

Center 5.23000 GHz i Span 80.00 MHz
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

000 dBm.
-0.592 dBm |
-1.172dB

A\ A15H A0
#Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 315/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.230000000 GHz|

StartFreq
65.180000000 GHz|

StopFreq
5270000000 GHz|

Span 80.00 MHz CF Step
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

20976 GHz|  -31,966 dBm
§21456GHz| _ -5.001dBm
40,64 MHz (A} 0812dB

11AC40SISO_Ant2_5230
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FCC ID:2AAUI-MONDOCLASSIC

o Keysight Spectrum Anahyzer - Swept A
AL

k. 5 SEPULSH Y] s
Center Freq 5.755000000 GHz #Avg Type: RMS

PNO: Fast ~— 17ig: FreeRun AvglHold: 3121500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB AMKr
Ref 20.00 dBm

Center Freq|
5,766000000 GHz|

StartFreq

#VBW 1.2 MHz

73444 GHz| 32517 dBm
§74028GHz|  -5.560 dBm
4120 MHz {A)  -1601dB

11AC40SISO_Ant1_5755

[ Feysight Spectrum Analyzer - Swept 54

LR 0 1T Y "

Center Freq 5.755000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 315/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.755000000 GHz!

StartFreq)
R

Center 5.75500 GHz i Span 80.00 MHz
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

73524 GHz|  -30.802dBm
. H 5562 dBm |
1173 dB

11AC40SISO_Ant2_5755

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.795000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 314/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
42 5.795000000 GHz|

|

StartFreq
65.755000000 GHz|

StopFreq
5835000000 GHz|

Span 80.00 MHz CF Step
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

J7600GHz | -33231 dBm
§.779 48 GHz | 6.680 dBm
4064 MHz (A)  -0630dB

11AC40SISO_Ant1_5795
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FCC ID:2AAUI-MONDOCLASSIC

o Keysight Spectrum Anahyzer - Swept A
AL

k. 5 SEPULSH Y] s
Center Freq 5.795000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 3101500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB AMKr
Ref 20.00 dBm

Center Freq|
5,795000000 GHz|

|

StartFreq
65.755000000 GHz|

StopFreq

Span 80.00 MHz
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

77492 GHz|  -34.199 dBm
§77972GHz| _ -8.050 dBm
4104 MHz {A)  -2034dB

[ Feysight Spectrum Analyzer - Swept 54

LR 0 1T Y "
Center Freq 5.210000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 500500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5210000000 GHz!

StartFreq

'r-‘w,,»,,u_;‘..w, = 5.130000000 GHz|

paian, Vi,

Stop Freq
5290000000 GHz|

Span 160.0 MHz
#VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

11AC80SISO_Ant1_5210

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.210000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 310600
\FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.210000000 GHz|

\ ¥ 341 StartFreq|
& | 5130000000 GHz|
L ——

StopFreq
5290000000 GHz|

Span 160.0 MHz CFStep
#VBW 2.7 MHz Sweep 1.000 ms (1001 pts),

16952 GHz| 31,649 dBm
§18392GHz| 6766 dBm
8176 MHz (A)  -1.236dB

11AC80SISO_Ant2_5210
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FCC ID:2AAUI-MONDOCLASSIC

o Keysight Spectrum Anahyzer - Swept A
AL 3

) 3 SE PULGE T LGN ASTONNG T

Center Freq 5.775000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 311/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,775000000 GHz|

StartFreq
5,695000000 GHz|

StopFreq
5855000000 GHz/

Span 160.0 MHz CFStep
#VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

573356 GHz| -30.097 dBm
574892 GHz| 3188 0B
8272 Mz (8] 0024 6B

[

11AC80SISO_Ant1_5775

[ Keysight Spectrum Analer - Swept S4

LR 0 i 2\ ALTGH AT

Center Freq 5.775000000 GHz : #Avg Type: RMS
PNO: Fast ~»+ 1rig: Free Run AvglHald: 312/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5775000000 GHz|

StartFreq)
| 5595000000 GHz,
Lt i i - T

Stop Freq
5855000000 GHz|

Center 5.77500 GHz ] Span 160.0 MHz
{#Res BW 820 kHz #VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

[ ; ot F

 dBm
=3.307 dBm |
-1.012dB

Tgsmanis

11AC80SISO_Ant2_5775
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FCC ID:2AAUI-MONDOCLASSIC

Appendix B: Min emission bandwidth

Test Result
TestMode Antenna Channel 6db EBW [MHZz] FL[MHZ] FH[MHz] Limit(MHZz] Verdict
Ant1 5745 16.440 5737.160 5753.600 0.5 PASS
Ant2 5745 16.480 5737.160 5753.640 0.5 PASS
HA Ant1 5785 16.480 5777.160 5793.640 0.5 PASS
Ant2 5785 16.480 5777.160 5793.640 0.5 PASS
Ant1 5825 16.440 5817.200 5833.640 0.5 PASS
Ant2 5825 16.520 5817.160 5833.680 0.5 PASS
Ant1 5745 17.680 5736.560 5754.240 0.5 PASS
Ant2 5745 17.680 5736.560 5754.240 0.5 PASS
Ant1 5785 17.680 5776.560 5794.240 0.5 PASS
11N20SISO
Ant2 5785 17.640 5776.560 5794.200 0.5 PASS
Ant1 5825 17.680 5816.560 5834.240 0.5 PASS
Ant2 5825 17.680 5816.560 5834.240 0.5 PASS
Ant1 5755 36.080 5737.320 5773.400 0.5 PASS
Ant2 5755 35.840 5737.400 5773.240 0.5 PASS
11N40SISO

Ant1 5795 36.160 5777.160 5813.320 0.5 PASS
Ant2 5795 36.000 5777.400 5813.400 0.5 PASS
Ant1 5745 17.640 5736.560 5754.200 0.5 PASS
Ant2 5745 17.680 5736.560 5754.240 0.5 PASS
Ant1 5785 17.680 5776.560 5794.240 0.5 PASS

11AC20SISO
Ant2 5785 17.680 5776.560 5794.240 0.5 PASS
Ant1 5825 17.680 5816.560 5834.240 0.5 PASS
Ant2 5825 17.680 5816.560 5834.240 0.5 PASS
Ant1 5755 36.000 5737.400 5773.400 0.5 PASS
Ant2 5755 35.920 5737.320 5773.240 0.5 PASS

11AC40SISO
Ant1 5795 35.920 5777.400 5813.320 0.5 PASS
Ant2 5795 36.480 5777.160 5813.640 0.5 PASS
Ant1 5775 76.320 5737.080 5813.400 0.5 PASS

11AC80SISO
Ant2 5775 76.640 5737.080 5813.720 0.5 PASS
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FCC ID:2AAUI-MONDOCLASSIC

Test Graphs

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.745000000 GHz

PNO: Fast -
IFGain-Low

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 300 kHz

Aoy
#Avg Type: RMS

= Trig: Free Run AvglHold: 332/500

#Atten: 30 dB

Span 40.00 MHz

Sweep 3.867 ms (1001 pts)

737 16 GH
§73792GHz|
18.44 MHz/ (A}

iz] 5268 dBm
ul

1.394 dB
0386 dB

5745000000 GHz|

5.725000000 GHz|

5,765000000 GHz|

Center Freq|

StartFreq

Stop Freq

11A_Ant1_5745

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.745000000 GHz
PNO: Fast ~#-
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 300 kHz

~ Trig: Free Run AvglHold: 330/500

b ALISN AT
#Avg Type: RMS

#Aten: 30 dB

Sweep 3.867 ms (1001 pts)

737 16 GHz |
§737B8GHz|
18.48 MHz/ (A}

s dBm|
1.233 dBm
-0.261dB

5.745000000 GHz|

|

5.725000000 GHz|

Center Freq|

StartFreq

StopFreq

11A_Ant2_5745

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.785000000 GHz

PNO: Fast -
IFGain-Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.78500 GHz

#VBW 300 kHz

Aoy
#Avg Type: RMS

= Trig: Free Run AvglHold: 333/500

#Atten: 30 dB

Sweep 3.867 ms (1001 pts)

-0.475 dB|

M,

Span 40.00 MHz

e

l
2

E

m
3
a
2l b

Hi

5785000000 GHz|

5805000000 GHz|

g lie

Auto Tune|

Center Freq|

Scale Type

5

11A_Ant1_5785
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FCC ID:2AAUI-MONDOCLASSIC

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.785000000 GHz

PNO: Fast ~—
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

A6 ATO])
#Avg Type: RMS
Trig: Free Run AvglHold: 330/500

#Aten: 30 dB

Center Freq|
5,785000000 GHz|

|

StartFreq
6.7656000000 GHz|

StopFreq

#VBW 300 kHz Sweep 3.867 ms (1001 pts)

| -6.006 dBm/
0.277 dBm/
0247 dB

11A_Ant2_5785

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.825000000 GHz

‘PNo: Tast —»- Trig: FreeRun
IFGainLow

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.82500 GHz

Aoy
#Avg Type: RMS
AvglHold: 331/500
HAtten: 30 6B

Center Freq|
5825000000 GHz|

StartFreq
5.805000000 GHz|

Stop Freq
5845000000 GHz|

Span 40.00 MHz

#VBW 300 kHz Sweep 3.867 ms (1001 pts)

GH

B1720GHz|  -6.354dBm
5,827 88 GHz m
16.44 MHz

-0.249 dBm |
0062 dB

11A_Ant1_5825

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.825000000 GHz

PNO: Fast ~—
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 582500 GHz

A6 ATO])
#Avg Type: RMS

Trig: Free Run AvglHold: 331/500

#Aten: 30 dB

Center Freq|
5826000000 GHz|

StartFreq
5.805000000 GHz|

StopFreq
5845000000 GHz|

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

CFStep
#VBW 300 kHz

817 16 GHz|
§83292GHz|
16,52 MHz/ (A}

| -6.636dBm
161 dBm

4.
0118 dB

11A_Ant2_5825
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FCC ID:2AAUI-MONDOCLASSIC

o Keysight Spectrum Anahyzer - Swept A
AL

k. 3 SEPULSE T LGN ASTONNG T
Center Freq 5.745000000 GHz #Avg Type: RMS
PO Fast ~— 11ig: Free Run AvglHold: 333500

IFGain:Low #Aten: 30 dB

Ref Offset 1 ¢B AMKr3 17

Ref 20.00 dBm -

Center Freq|
5,745000000 GHz|

|

StartFreq
65.726000000 GHz|

StopFreq

#VBW 300 kHz Sweep 3.867 ms (1001 pts)

36 56 GHz| 5858 dBm
J4788GHz| 1016 dBm
17.68 MHz[(A) 0573 dB

[ Keysight Spectrum Analer - Swept S4

LR 0 1T Y "
Center Freq 5.745000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 335/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.745000000 GHz|

StartFreq
6.726000000 GHz|

StopFreq
5765000000 GHz!

Center 5.74500 GHz i Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

A6 ATO))
#Avg Type: RMS
PND: Fast = 11ig: Free Run AvgiHold: 333500
IFGain:Low #Aten: 30 dB
Ref Offset 1 ¢B AMkr3 1:’
Ref 20.00 dBm ) ] _ i 0
CenterFreq
5785000000 GHz|

StartFreq
6.7656000000 GHz|

StopFreq
5805000000 GHz/

Center 578500 GHz ] Span 40.00 MHz CFStep
#VBIW 300 kHz Sweep 3.867 ms (1001 pts)

776 56 GHz| 6270 dBm
§78788GHz| 0193 dBm
1768 MHz[(A)  -0.772dB

11N20SISO_Ant1_5785
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FCC ID:2AAUI-MONDOCLASSIC

o Keysight Spectrum Anahyzer - Swept A
AL

) 3 SE PULGE Y] e
Center Freq 5.785000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 329/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,785000000 GHz|

|

StartFreq
6.7656000000 GHz|

StopFreq

#VBW 300 kHz Sweep 3.867 ms (1001 pts)

776 56 GHz 6.663 dBm
§.777 92 GHz 0456 dBm
17.64 MHz/ (A} 1195 dB

[ Keysight Spectrum Analer - Swept S4

LR 0 1T Y "

Center Freq 5.825000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 336/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5825000000 GHz|

StartFreq
5.805000000 GHz|

Stop Freq
5845000000 GHz|

Center 5.82500 GHz i Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

81656 GHz|  -7.360 dBm
5817 92 GHz -0.142 dBm |
0328 dB

11N20SISO_Ant1_5825

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.825000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 330/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB

AMKr3 17
Ref 20.00 dBm 0

Center Freq|
5826000000 GHz|

Center 532500 GHz ] Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

816 56 GHz -6.998 dBm
§83288GHz| _ -0.066 dBm
17.68 MHz/(A) 0507 dB

11N20SISO_Ant2_5825
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FCC ID:2AAUI-MONDOCLASSIC

o Keysight Spectrum Anahyzer - Swept A
AL

[T Freq 5.755000000 GHz
PHO: Fasi - 11ig: FreeRun
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 300 kHz

A6 ATO])
#Avg Type: RMS
AvglHold: 363/500

341

ol b ..--bk,‘
|

Sweep 7.667 ms (1001 pts)

J3732GHz| 7813 dBm
§.73916 GHz| -1.451 dBm
3608 MHz {A)  -1.171dB

Center Freq|
5,766000000 GHz|

StartFreq|
6716000000 GHz,

StopFreq

11N40SISO_Ant1_5755

[ Feysight Spectrum Analyzer - Swept 54

LR d
Center Freq 5.755000000 GHz .

PNe: Tast -» Trig: Free Run
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.75500 GHz
#VBW 300 kHz

BAlG
#Avg Type: RMS
Avg|Hold: 364/500

‘Span 80.00 MHz
Sweep 7.667 ms (1001 pts)

— 573740GHz]

37 dBm.
5.739 16 GHz ]

-1.380 dBm |
0.759 dB|

Center Freq|
5.755000000 GHz!

StartFreq
6.715000000 GHz|

Stop Freq
5,795000000 GHz|

™ Trig: Free Run
#Anen: 30 dB

PNO: Fast -
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.79500 GHz
#VBW 300 kHz

2 ALISN AT
#Avg Type: RMS
Avg|Hold: 384/500

Span 80.00 MHz
Sweep 7.667 ms (1001 pts)

6GHz|  -10.709 dBm
Z

¥
§.780 36 GH;

7 | -2.396 dBm
36,16 MHz (A} 2,309 dB

Center Freq|
5,795000000 GHz|

StartFreq

11N40SISO_Ant1_5795
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FCC ID:2AAUI-MONDOCLASSIC

o Keysight Spectrum Anahyzer - Swept A
AL

[T Freq 5.795000000 GHz
PHO: Fasi - 11ig: FreeRun
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 300 kHz

b ALISN AT
#Avg Type: RMS
Avg|Hold: 385/500

Center Freq|
5,795000000 GHz|

StartFreq
65.755000000 GHz|

StopFreq

Sweep 7.667 ms (1001 pts)

J7740GHz| 9153 dBm
§.77916 GHz| -2.120 dBm
36,00 MHz (A)  -0.262dB

[ Feysight Spectrum Analyzer - Swept 54

LR d
Center Freq 5.745000000 GHz .

PNe: Tast -» Trig: Free Run
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 300 kHz

Aoy
#Avg Type: RMS
AvglHold: 333500

Center Freq|
5.745000000 GHz|

StartFreq
6.726000000 GHz|

Stop Freq

5765000000 GHz!
Span 40.00 MHz

Sweep 3.867 ms (1001 pts)

3656 GHz| 6,836 dBm
§5.747 88 GHz 0.072dBm |
0.567 dB|

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.745000000 GHz
PNO: Fasi ~— 17ig- Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.74500 GHz
#VBW 300 kHz

b ALISN AT
#Avg Type: RMS
Avg|Hold: 332/500

Center Freq|
5,745000000 GHz|

StartFreq
65.726000000 GHz|

StopFreq
5.765000000 GHz|

Span 40.00 MHz CF Step
Sweep 3.867 ms (1001 pts)

73656 GHz| 6.1
§.737 88 GHz |

.888 dBm.
37 0,036 dBm
17.68 MHz[(A)  -0.321dB

11AC20SISO_Ant2_5745
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